SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Appendix C. Radiated Spurious Emission

Test Engineer :

Jesse Wang, Stan Hsieh and Ken Wu

Temperature :

2.3~26.1°C

Relative Humidity : [43.5~68.1%

Band 5 - 5925~6425MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
5813.16 51.95 -36.25 88.2 38.27 35.1 1253 | 33.95 | 100 | 120 P H
5925 42.79 -25.41 68.2 28.82 35.2 12.75 33.98 100 120 A H
* 5955 97.98 - - 83.94 35.2 12.83 | 33.99 | 100 | 120 P H
* 5955 90.76 - - 76.72 35.2 12.83 | 33.99 | 100 | 120 A H
802.11be H
EHT20 Full H
CHO1 5912.36 51.56 -36.64 88.2 37.59 35.2 12.75 33.98 395 0 P \%
5955MHz 5923.88 42,78 |-2542| 68.2 28.81 35.2 12.75 | 33.98 | 395 0 AV
* 5955 99.69 - - 85.65 35.2 12.83 | 33.99 | 395 0 P \Y
* 5955 90.89 - - 76.85 35.2 12.83 33.99 395 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : ClofC21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5874.6 52.24 |-35.96 88.2 38.38 35.15 12.68 | 33.97 | 100 | 120 P H
5925 44.6 -23.6 68.2 30.63 35.2 12.75 33.98 100 120 A H
* 5965 100.17 - - 86.13 35.2 12.83 | 33.99 | 100 | 120 P H
* 5965 91.88 - - 77.84 35.2 12.83 | 33.99 | 100 | 120 A | H
802.11be H
EHT40 Full H
CH 03 5825.32 52.3 -35.9 88.2 38.55 35.1 12.6 33.95 | 397 0 P |V
5965MHz 5925 44.43 | -23.77 68.2 30.46 35.2 12.75 | 33.98 | 397 0 AV
* 5965 99.56 - - 85.52 35.2 12.83 | 33.99 | 397 0 P |V
* 5965 92.21 - - 78.17 35.2 12.83 | 33.99 | 397 0 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5921.32 63.98 |-24.22 88.2 50.01 35.2 12.75 | 33.98 | 100 | 118 P H
5924.52 52.9 -15.3 68.2 38.93 35.2 12.75 33.98 100 118 A H
* 5985 102.16 - - 88.06 35.2 12.9 34 100 | 118 P H
* 5985 92.98 - - 78.88 35.2 12.9 34 100 | 118 A | H
802.11be H
EHT80 Full H
CH 07 5913.64 55.86 | -32.34 88.2 41.89 35.2 12.75 | 33.98 | 397 0 P |V
5985MHz 5921.96 5157 |-16.63 68.2 37.6 35.2 12.75 | 33.98 | 397 0 AV
* 5985 103.13 - - 89.03 35.2 12.9 34 397 0 P |V
* 5985 93.07 - - 78.97 35.2 12.9 34 397 0 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5902.12 72.15 -16.05 88.2 58.17 35.2 12.75 33.97 100 117 P H
5916.84 63.29 -4.91 68.2 49.32 35.2 12.75 33.98 100 117 A H
* 6025 101.54 - - 87.42 35.25 12.87 34 100 117 P H
* 6025 92.78 - - 78.66 35.25 12.87 34 100 117 A H
802.11be
H
EHT160
H
Full
c 5902.76 70.96 -17.24 88.2 56.98 35.2 12.75 | 33.97 | 398 | 354 P \Y,
H 15
5916.84 63.2 -5 68.2 49.23 35.2 12.75 | 33.98 | 398 | 354 A |V
6025MHz
* 6025 101.9 - - 87.78 35.25 12.87 34 398 | 354 P \Y,
* 6025 93.57 - - 79.45 35.25 12.87 34 398 | 354 A |V
\%
\%
* 6185 99.55 - - 85.31 355 12.76 34.02 100 119 P H
* 6185 90.03 - - 75.79 35.5 12.76 34.02 100 119 A H
H
H
802.11be H
EHT160 H
FullCH 47| ~* 6185 101.18 - - 86.94 35.5 12.76 | 34.02 | 400 96 P \Y,
6185MHz | * 6185 91.86 - - 77.62 355 12.76 | 34.02 | 400 | 96 A |V
V
V
\%
V
TEL : 886-3-327-3456 Page Number : C4of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 6345 95.63 - - 80.8 35.69 13.18 34.04 100 186 P H
* 6345 88.45 - - 73.62 35.69 13.18 | 34.04 | 100 | 186 A H
H
H
802.11be H
EHT160 H
FullCH79| = 6345 100.11 - - 85.28 35.69 13.18 | 34.04 | 100 | 243 P Y
6345MHz |« 6345 90.73 - - 75.9 35.69 | 13.18 | 34.04 | 100 | 243 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5of C21

FAX

: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 44.55 -29.45 74 42.61 38.9 19.63 | 56.59 - - P H
18075 42.96 -31.04 74 52.18 37.7 12.69 | 59.61 - - P H
H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 45.44 -28.56 74 43.5 38.9 19.63 | 56.59 - - P \
CH 15
18075 47.68 -26.32 74 56.9 37.7 12.69 | 59.61 | 150 | 228 \
6025MHz
18075 40.01 -13.99 54 49.23 37.7 12.69 | 59.61 | 150 | 228 A |V
\
\
\
\
\
\
\
\
\
TEL : 886-3-327-3456 Page Number : C6 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 46.4 -27.6 74 44.14 39.07 19.84 56.65 - - P H
18555 45.6 -28.4 74 56.49 37.49 11.33 59.71 150 180 P \%
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 18555 36.59 -17.41 54 47.48 37.49 11.33 59.71 150 180 A \%
6185MHz 12370 46.95 | -27.05 74 4469 | 39.07 | 19.84 | 56.65 - - P |V
18555 40.65 -33.35 74 51.54 37.49 11.33 59.71 - - P H
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C7of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 46.82 -27.18 74 44.46 39.29 20.04 56.97 - - P H
19035 39.53 -34.47 74 51.29 38.07 9.97 59.8 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 79 12690 46.03 -27.97 74 43.67 39.29 20.04 56.97 - - P \%
6345MHz 19035 43.6 -30.4 74 55.36 | 38.07 9.97 59.8 | 150 | 182 \Y
19035 36.14 -17.86 54 47.9 38.07 9.97 59.8 150 | 182 A |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C8of C21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 6 - 6425~6525MHz

WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
* 6505 92.78 - - 77.78 35.6 13.46 | 34.06 100 183 P H
* 6505 83.95 - - 68.95 35.6 13.46 | 34.06 100 183 A H
H
H
802.11be
H
EHT160
H
Full
* 6505 97.96 - - 82.96 35.6 13.46 | 34.06 100 349 P \%
CH 111
* 6505 89.94 - - 74.94 35.6 13.46 | 34.06 100 349 A \Y,
6505MHz
\%
\%
\Y,
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C21

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01F

Band 6 6425~6525MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13010 47.13 -41.07 88.2 45.16 39.19 20.25 | 57.47 - - P H
19515 37.65 -36.35 74 51.13 37.72 8.6 59.8 - - P
802.11be
EHT160
Full
13010 46.82 -41.38 88.2 44.85 39.19 20.25 | 57.47 - - P
CH 111
19515 43.58 -30.42 74 57.06 37.72 8.6 59.8 150 212
6505MHz
19515 36.16 -17.84 54 49.64 37.72 8.6 59.8 150 212 A

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : Cl0of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 7 - 6525~6875MHz

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6665 98.63 - - 83.33 35.63 13.74 | 34.07 100 116 P H
* 6665 88.13 - - 72.83 35.63 13.74 34.07 100 116 A H
H
H
802.11be H
EHT160 H
Full CH 143 ~* 6665 102.09 - - 86.79 35.63 13.74 | 34.07 100 350 P \%
6665MHz | * 6665 91.97 - - 76.67 | 3563 | 13.74 | 3407 | 100 | 350 | A | V
\%
\%
\%
\%
* 6825 98.14 - - 82.54 35.7 13.97 34.07 100 221 P H
* 6825 89.11 - - 73.51 35.7 13.97 34.07 100 221 A H
H
H
802.11be H
EHT160 H
Full CH 175 * 6825 102.42 - - 86.82 35.7 13.97 34.07 100 351 P \%
6825MHz | * 6825 92.82 - - 77.22 35.7 13.97 | 34.07 | 100 | 351 | A | V
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl11 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 46.36 -27.64 74 44.59 39.07 20.56 57.86 - - P H
19995 41.67 | -32.33 74 57.02 37.31 7.24 59.9 150 | 296 P H
19995 34.92 -19.08 54 50.27 37.31 7.24 59.9 150 296 A H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 143 13330 46.16 -27.84 74 44.39 39.07 20.56 57.86 - - P \%
6665MHz 19995 46.94 | -27.06 74 62.29 | 37.31 7.24 59.9 | 150 | 201 \Y
19995 39.03 | -14.97 54 54.38 37.31 7.24 59.9 150 | 201 AV
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl2 of C21

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01F

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13650 4475 | -43.45 88.2 43.03 | 38.75 | 20.86 | 57.89 - - P | H
20475 42.82 |-31.18 74 57.89 | 37.56 7.36 | 59.99 | 150 | 297 | P
20475 3422 |-19.78 54 49.29 | 37.56 7.36 | 59.99 | 150 | 297 | A
802.11be
EHT160
Full CH 175 13650 4541 | -42.79 88.2 43.69 | 38.75 | 20.86 | 57.89 - - P
6825MHz 20475 47.65 |-26.35 74 62.72 37.56 7.36 | 59.99 | 150 | 184
20475 38.96 |-15.04 54 54.03 | 37.56 7.36 | 59.99 | 150 | 184 | A

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : Cl3of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7095 95.09 - - 79.35 35.8 14.02 | 34.08 | 100 | 220 P H
* 7095 86.46 - - 70.72 35.8 14.02 34.08 100 220 A H
7143.68 5449 |-33.71 88.2 38.72 35.71 14.13 | 34.07 | 100 | 220 P H
7199.555 4491 | -23.29 68.2 29 35.8 14.18 | 34.07 | 100 | 220 A | H
802.11be H
EHT20 Full H
CH 229 * 7095 96.35 - - 80.61 35.8 14.02 | 34.08 | 100 | 358 P |V
7095MHz | =+ 7095 88.32 - - 72.58 35.8 14.02 | 34.08 | 100 | 358 | A | V
7214.455 52.83 | -35.37 88.2 36.92 35.8 14.18 | 34.07 | 100 | 358 P |V
7151.13 45.1 -23.1 68.2 29.34 35.7 14.13 34.07 100 358 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 94.18 - - 78.44 35.8 14.02 | 34.08 | 100 | 225 P H
* 7085 85.46 - - 69.72 35.8 14.02 34.08 100 225 A H
7238.295 53.63 |-34.57 88.2 37.68 35.8 14.22 | 34.07 | 100 | 225 P H
7161.56 45.02 -23.18 68.2 29.24 35.72 14.13 | 34.07 | 100 | 225 A | H
802.11be H
EHT40 Full H
CH 227 * 7085 96.6 - - 80.86 35.8 14.02 | 34.08 | 100 | 357 P |V
7085MHz | * 7085 88 - - 72.26 35.8 14.02 | 34.08 | 100 | 357 | A | V
7143.68 53.15 | -35.05 88.2 37.38 35.71 14.13 | 34.07 | 100 | 357 P |V
7125.8 45.45 -22.75 68.2 29.69 35.75 14.08 34.07 100 357 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl50f C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 95.64 - - 79.95 35.8 13.97 | 34.08 | 100 | 225 P H
* 7025 87.43 - - 71.74 35.8 13.97 34.08 100 225 A H
7177.95 54.71 -33.49 88.2 38.89 35.76 14.13 34.07 100 225 P H
7134.74 46.17 -22.03 68.2 30.43 35.73 14.08 | 34.07 | 100 | 225 A | H
802.11be H
EHT80 Full H
CH 215 * 7025 99.06 - - 83.37 35.8 13.97 | 34.08 | 100 | 359 P |V
7025MHz | * 7025 90.2 - - 74.51 35.8 13.97 | 34.08 | 100 | 359 | A | V
7177.205 53.56 |-34.64 88.2 37.75 35.75 14.13 | 34.07 | 100 | 359 P |V
7126.545 46.86 -21.34 68.2 311 35.75 14.08 34.07 100 359 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6985 95.91 - - 80.27 35.8 13.92 | 34.08 | 100 | 221 P H
* 6985 87.71 - - 72.07 35.8 13.92 | 34.08 | 100 | 221 A H
7126.545 61.2 -27 88.2 45.44 35.75 14.08 | 34.07 | 100 | 221 P H
7126.545 55.27 -12.93 68.2 39.51 35.75 14.08 | 34.07 | 100 | 221 A H
802.11be
H
EHT160
H
Full
* 6985 100.35 - - 84.71 35.8 13.92 | 34.08 | 100 | 352 P \Y,
CH 207
* 6985 91.84 - - 76.2 35.8 13.92 | 34.08 | 100 | 352 A |V
6985MHz
7133.995 60.31 -27.89 88.2 44.57 35.73 14.08 | 34.07 | 100 | 352 P \Y,
7130.27 57.2 -11 68.2 41.45 35.74 14.08 | 34.07 | 100 | 352 A |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C21

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13970 46.38 -41.82 88.2 44 38.73 21.17 | 57.52 - - P H
20955 36.17 -37.83 74 50.92 37.78 7.47 60 - - P
802.11be
EHT160
Full
13970 46.06 -42.14 88.2 43.68 38.73 21.17 | 57.52 - - P
CH 207
20955 41.91 -32.09 74 56.66 37.78 7.47 60 150 183
6985MHz
20955 31.28 -22.72 54 46.03 37.78 7.47 60 150 183 A

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C18 of C21
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI 802.11be EHT160 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
68.34 2461 |-15.39 40 40.72 121 1.68 29.89 - - P H
97.5 30 -13.5 43.5 42.67 15.64 1.7 30.01 - - P H
192.54 24.77 -18.73 43.5 37.34 14.97 25 30.04 - - P H
761.3 30.45 -15.55 46 27.49 27.88 4.79 29.71 - - P H
874 32.58 -13.42 46 27.45 28.95 5.34 29.16 - - P H
953.1 33.47 |-12.53 46 26.41 30.36 5.51 28.81 - - P H
H
H
H
H
802.11be H
EHT160 H
Full 34.59 32.68 -7.32 40 39.09 22.18 141 30 - - P \%
LF 96.69 2695 |-16.55| 435 39.77 15.5 1.7 30.02 - - P |V
192.54 23.34 -20.16 43.5 35.91 14.97 25 30.04 - - P \%
760.6 30.45 -15.55 46 27.5 27.87 4.79 29.71 - - P \%
851.6 32.28 -13.72 46 27.62 28.84 51 29.28 - - P \%
951.7 34.33 -11.67 46 27.31 30.33 5.51 28.82 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C20 of C21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

3+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 | -32.75| 882 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin (

dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)

= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission Plots

. Temperature : 2.3~26.1°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : [43.5~68.1%
TEL : 886-3-327-3456 Page Number : D1 of D30

FAX : 886-3-328-4978
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Band 5 - 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 5955MHz
3+4 Horizontal Fundamental
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 5955MHz
3+4 Vertical Fundamental
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FCC RADIO TEST REPORT Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CHO3 5965MHz
3+4 Horizontal Fundamental
sod
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CHO3 5965MHz
3+4 Vertical Fundamental
I E el mE——
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400 200} s
s
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v e
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Report No. : FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VEW:3.000KHZ SWT:AUt
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Report No

.- FR2D0208-01F

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal Fundamental
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er“ o 1 el e i

bttty
j Lw >
# (i y \
! §
Lot Mwmmmmw oy

500 WWMMWW‘W’“/ Meptpnintel

et

PEAKUNI,E

Avg.

300
200)
100]
5900, 5000. 5100, 6200, 5300, 6a2s 000 2000, 3000, 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MHz)
£03CHO7-HY site £03CHO7-HY
+ PEAK_BE(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL Condition £ PEAK(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2023.05-11 el (dBuvim) Date: 2023.05.11
1300
1200
g

1000

—
/me

, - o U e el

e —— d AR ——

S ——
400 PSR S c
I
300
200)
100]
5300, 5000, 100, 5200, 5300, 425 000 2000, 3000, 4000 5000, 5000, 7
Frequency (MHz) Frequency (MHz)
+03CHO7-HY site £03CHO7-HY
+ AVG_BE(UNII_6 3m HE_ANT_00075962 HORIZONTAL Condition + AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto. + RBW:1000.000KHz VEW:2.000KHz SWT:AUto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D30
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FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz
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Vertical
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SPORTON LAB.
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Report No. : FR2D0208-01F

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Horizontal

Vertical

Avg.

+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD
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WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH47 6185MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz
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Band 6 - 6425~6525MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI

Band 6 6425~6525MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH111 6505MHz
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Band 6 - 6425~6525MHz

WIFI 802.11be EHT160 Full (Harmonic @ 3m)
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Band 7 - 6525~6875MHz
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WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT160 Full CH175 6825MHz
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH175 6825MHz
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Band 8 - 6875~7125MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH229 7095MHz
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WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH229 7095MHz
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Band 8 - 6875~7125MHz

WIFI 802.11be EHT40 Full (Band Edge @ 3m)
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH227 7085MHz
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Band 8 - 6875~7125MHz

WIFI 802.11be EHT80 Full (Band Edge @ 3m)
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WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11be EHT80 Full CH215 7025MHz
3+4 Vertical Fundamental
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Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH207 6985MHz

3+4 Vertical Fundamental
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Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna

Band

Duty

Cycle(%)

T(us)

1/T(kHz)

VBW Setting

3+4

6GHz 802.11be EHT20 Full RU

96.03

2420

0.41

1kHz

3+4

6GHz 802.11be EHT40 Full RU

92.57

1245

0.80

1kHz

3+4

6GHz 802.11be EHTS80 Full RU

90.73

969

1.03

3kHz

3+4

6GHz 802.11be EHT160 Full RU

86.48

633

1.58

3kHz

MIMO <An

t. 3+4>

Spectum Analyzer 1 . Spectum Analyzer 1 .
et + Lk Marker o an + Lk Trace
KEYSIGHT |Inl RF InputZ 50 Q Aften 30 08 PND Fast g Typar Powor (RMS) 5 6 |[Select Marker KEYSIGHT |Inl RF InputZ 50 Q Atten 2008 PND Fast g Typir Powor (RMS| 5 6 [Select Trace
Gate: Off JAwglHold: 111 N Gate: Off JAwglHold: 111 "
RL - Freq Ref Int (S) IF Gain' Low Trig: Free Run MWW Markes 4 M e Freq Ref Int (S) IF Gain Low Trig- Free Run M| Trace 1 L/
™ Sig Trark. O PPPPRP Sig Track. OF PPPPPP
Time Settings | Trace Type: Trace |
1 Spctum g sat000m 1 speaum " o I L
P/ _ (_Clear o
ScleiDiv 10 &8 Ref Level 126.99 dBuV T Pk ScleiDiv 10 &8 Ref Level 116.99 dapV - ector
. " Normal ' ¢ Ak (Trace Average:
0 (®)Normal 4] -
& st C Pi Search o Mt
- Config (@ Max Hold .
(petta (8) —
Properics (TMin Hola Function
Fixed ~
Markes .
Normalize
(yor Fundtion Restarl Max Hold
Marker— ViewBlank
Delta Marker
(Center 5555000000 GHz Span 0 (Reset Deita) (Center 5565000000 GHz Span 0 Hz | (= Active
Res BW 8 MHz Sweep 10.0 ms (1001 pts) | piarker Tavie Counter Res BW 8 MHz Sweep 5.00 ms (1001 pts)
§ Marier Tatle " =ion § Marier Tatle " (iew
7‘ W on ‘ i}
Mode | Trace | Scale X ¥ Funciion | Funclion Widlh | Funciion Value Warker Setings Mode | Trace | Scale X Funcilon | Funcion Widlh | Funciion Value | ||(Blank
15 T e S (Mo e 15 T e,
2 N t 3410ms 1026 0By 2 N t 1.185ms 6493 gV (Background
EI) v 2520 ms(8) 0,614 08 All Markers OFf EI) v 1345 ms8) 0.2666 B
ms, 1 Local ms, 1 ¢ Local
5 Couple Markers 5
H Won H Table
- May 08, 2023 ] AT - May 08, 2023 ] -
"H ol ? e 20N 3 "~ ? 20N 3
Spectum Analyzer1 . Spectrum Analyzer 1 R
St + L e St + L e
KEYSIGHT finput 7 InpiZ 500 [éAllen 2005 |PNO Fast g Type Power (RMS] 5 6 [Setect Marter KEYSIGHT finput 7 InpiZ 500 [éAllen 2005 |PNO Fast g Type Power (RMS] 5 6 [Setect Marter
Eri—— Gale I PuglHokd. 171 PR | Eri—— Gale I PuglHokd. 171 PR |
Freq Ret Int (S) IF Gam: Low Tig: Free Run ¢ tarker 3 L/ Freq Ref: Ind (S} IF Gan: Low Trg Free Run ‘ harier 3 L/
w Sig Track Off PPPPPP = ™ Sig Track OF PPPP PP
 Time  Time
Sett Sett
P T e T 055 || spaceam T T wgs |
Scale/Div 10 dB Ref Level 116.99 dB) Scale/Div 10 dB Ref Level 116.99 dB)
i o 8 s |, i o 8 waerons |,
o4 Floel PK Search 0 Floel PK Search
5 Confia 7 L} Config
® Dena () iy ® Dena ()
Properies Properies
(Fied (Fied
- Marker - Marker
~or Function ~or Function
Marker— Marker—
Della Marker Della Marker
‘Center 5.885000000 GHz Span 0 Hz|| | (Resel Dela) ‘Center 6.025000000 GHz Span 0 Hz|| | (Resel Dela)
| [Re= BW B MHz Sweep 3.00 ms (1001 pts) | yarker Table Gounter Res BW 8 MHz Sweep 3.00 ms (1001 pts) | yarker Table Gounter
5 Marier Tabl v =on 5 Marker Tabl v =on
vertee 3] =p vertee 3] =p
hode | Trace | Scale x ¥ unction | Function Width | Funciion Vaiue Marker Settings hode | Trace | Scale x ¥ unction | Function Width | Funciion Vaiue Marker Settings
i ) 969.0ps (B] 143568 Diagram i [ 63305 (8) 673208 Diagram
2 ' 345005 9008 dBUV. 2 ' 3630ps 6759 BV
All Markers Off All Markers Off
4 F T 3450ps 9008 dBUV. Local 4 F T 630ps  G7.590BuV Local
5 Couple Markers 5 Couple Markers
[ on [ on
- May 08, 2023 [ A - May 09, 2023 [ A
|9 cl?EEEe Rl P "9 oM ? RS e Rl P

TEL : 886-3-327-3456

FAX : 886-3-3

28-4978

Page Number

: E1 of E10




samonias. FCC RADIO TEST REPORT Report No. : FR2D0208-01F

<For Conducted test>

Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 6GHz 802.11a for Ant 3 93.46 1430 0.29
3+4 6GHz 802.11a for Ant 4 93.46 1430 0.29
3+4 6GHz 802.11be EHT20 Full RU for Ant 3 96.03 2420 0.18
3+4 6GHz 802.11be EHT20 Full RU for Ant 4 96.02 2410 0.18
3+4 6GHz 802.11be EHT20 26 RU for Ant 3 89.47 850 0.48
3+4 6GHz 802.11be EHT20 26 RU for Ant 4 90.43 850 0.44
3+4 6GHz 802.11be EHT20 52 RU for Ant 3 88.51 770 0.53
3+4 6GHz 802.11be EHT20 52 RU for Ant 4 88.51 770 0.53
3+4 6GHz 802.11be EHT20 106 RU for Ant 3 87.34 690 0.59
3+4 6GHz 802.11be EHT20 106 RU for Ant 4 88.61 700 0.53
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 3 94.62 1760 0.24
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 4 94.62 1760 0.24
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 3 91.23 1040 0.40
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 4 91.23 1040 0.40
3+4 6GHz 802.11be EHT40 Full RU for Ant 3 92.54 1240 0.34
3+4 6GHz 802.11be EHT40 Full RU for Ant 4 92.59 1250 0.33
3+4 6GHz 802.11be EHT80 Full RU for Ant 3 90.65 970 0.43
3+4 6GHz 802.11be EHT80 Full RU for Ant 4 90.57 960 0.43
3+4 6GHz 802.11be EHT80 Puncture 20RUS8 for Ant 3 92.96 1320 0.32
3+4 6GHz 802.11be EHT80 Puncture 20RUS for Ant 4 92.96 1320 0.32
3+4 6GHz 802.11be EHT160 Full RU for Ant 3 87.67 640 0.57
3+4 6GHz 802.11be EHT160 Full RU for Ant 4 86.30 630 0.64
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 3 87.80 720 0.56
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 4 87.80 720 0.56
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 3 89.25 830 0.49
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 4 89.25 830 0.49
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MIMO <Ant. 3>

Spectrum “‘? Spectrum “‘?
Ref Level 30.00 dbm  Offset 27.30 d& e RBW 10 MHz Ref Level 30.00 dbm  Offset 27.30 d& e RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max
Mi[1] 15.35 dBm)| Mi[1] 15.35 dBm)|
ok J IR 5 Ju04000 ms i Lovsi - : " 2 ke Lotanams
bt L R HIrh e ﬁ%l i (I e B . M A i “‘7“?".’*1
1.43000 ms| 2.42000 g
10 d
0 dam 0 dam
-10 dem -10 dem
-20 dém—- -20 dam.
-30 dem -30 dem
-40 dem -40 dem
-50 deém -50 deém
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ ] || GF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 4.01 ms 15.35 dBm [ 1 4.94 ms 15.35 dBm
p2| M1 1 1.43 ms 4.02 dg p2| M1 1 2.42 ms 2.75 dg
D3 M1 1 1.53 ms 0.19 da D3 M1 1 2.52 ms 0.28 da
[ il ] Ready Ready P
Dat MAR.2023 2
Spectrum 2
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 37.30 dbm  Offset 27,30 d @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz o att 20 B @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
. mi[1] 16.10 dBm| mMi[1] 16.83 dBm|
?pgxh.\vuw g |Rbrslaniie BHA-RALY MR Hetpbe) At Mﬂﬂ Pt Inmwnm—.ﬁw 30dB 4.59000 ms|
| ¥ ] D2[1] 7./1B dB Frrdags] b i Py ooy et R A8 DRA] ety [t il Ry
85000 ps| ||| 2 e | ! / | 770.00))fs|
od F
dem f
10 dém: | o gem
20 dam: ’ ) f h e dem
30 dem 0 dem ¢ ¢
-30 deém.
-40 dam:
0 o -40 dBm
50 den -50 dBm
-60 dBm
CF 5.946346 GHz 1001 pts 1.0ms/ | ||(CF 5.946664 GHz 1001 pts 1.0ms/
arker arker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
11 1 3.88 ms 16.10 dém 11 1 4.59 ms 16.83 dém
p2| M1 1 850.0 ps 7.8 d2 p2| M1 1 770.0 ps 6.76 d2
D3 M1 1 950.0 ps 0.11 d& D3 M1 1 870.0 ps -0.42 d&
Date: 11.APR.2023 10:00:0 Date: 11.APR.2023 10:26:5:
TEL : 886-3-327-3456 Page Number : E3 of E10

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR2D0208-01F

802.11be EHT20 106 RU

802.11be EHT20 MRU 52T+26T70

Spectrum  # “é] Sp um “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
b2 MI[1] 19.12 dbm| MI[1] 17.28 dbm|
i | (N (AR ey sy Pl (T et ﬁm,m e s DI oo A it B2 MU A A Iy A AT -
o411 [ 5.77 df od Y 2[1] 3
90.00 i . 1.760
Bm-
HBm 1P dem
dam 20 dem: - -
-30 dém -30 dém
-40 dem: -40 dam:
50 dBm 50 dBm
-60 dem -60 dem
GF 5.950803 GHz 1001 pts 1.0ms/ GF 5.94814 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.44 ms 18.12 dém 11 1 3.11 ms 17.28 dém
D2 M1 1 690.0 ps 577 d8 D2 M1 1 1.76 ms 3.25 d8
D3 M1 1 790.0 ps -0.08 d& D3 M1 1 1.86 ms -0.52 d&
11
“é] Spectrum “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
B MI[1] 17.62 dbm| MI[1] 16.00 dbm|
> | bl . e b - . . g - 2
i Mot B Ll ket | }'“ ottt o s Ww«l, N | Fw\-«ﬂmp frubzinbeng pS—— bt i il . ettt me’,ﬁqg}Q IE
| 4 D2[} 6.5(7(dB| PE D2[1] | 3.30d
1.04000 fms 1.24000 (15|
10
od
5| -10 gem
& 4 4 -20'em 4 b L t
-30 dém -30 dém
-40 dem: -40 dam:
50 dBm 50 dBm
-60 dem -60 dem
GF 5.953032 GHz 1001 pts 1.0ms/ GF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.0 ms 17.62 dBm 11 1 3.12 ms 16.00 dém
D2 M1 1 1.04 ms 6.57 d8 D2 M1 1 1.24 ms 3.30 d
D3 M1 1 1.14 ms 0.23 da D3 M1 1 1.34 ms -0.20 d&
i ] il Ready y
UN.2023  02:32:42 Date: 13.MAR.2023 10:35:5
TEL : 886-3-327-3456 Page Number : E4 of E10

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

802.11be EHT80 Full RU

802.11be EHT80 Puncture 20RU8

Spectrum “é] Sp um “é]
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
[@1PK Max [@1PK Max ]
Mi[1] 11.62 dBm)| Mi[1] 11.71 dBm)|
d 4.77000 ms| 20 df 4.04000 ms|
v r T S PR o -
ity T TN RS L e s "“‘J-"‘"-"".':?"@L"' r Jrokeaig p T Piuspabivainln A mdb [t e e A ARt A Al [olrvsssiiede 35 S
970.00 ps 104d ¥ 1.3200( [ns
0 dam
m- -10 dem
m - - -20 dem- -
-30 dem -30 dem
-40 dam: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 5.985 GHz 1001 pts 1.0ms/ ] ||lcF 6.00121 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 477 ms 11.62 dBm 11 1 4.04 ms 11.71 dém
p2| M1 1 970.0 ps 5.63 dg p2| M1 1 1.32 ms 2,93 dg
D3 M1 1 1.07 ms 0.37 da D3 M1 1 1.42 ms -0.41 d&
| —
( Ready CECECTEEEN J
Dat 18:
F|[ spectrum 2
Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27,30 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 8.89 dBm)| Mi[1] 7.45 dBm)|
3.41000 ms| 20 df 4.70000 ms|
D2[1] D2[1] 4. B
il ARy [vontb g o B2 ey oty ot ket Pl i Mok gy e ) A dtvupiaton | shimaPy _ifindl} -‘n.; .\»,n.,t,zgm,\,w Agh bl Faum e PG D i
0 damm
Bm -10d
5m- - . -20 d
-30 dem -30 dem
-40 dam: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 6.025 GHz 1001 pts 1.0ms/ ] || CF 6.05927 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 3.41 ms 8.89 dBm 11 1 4.7 ms 7.45 dBm
p2| M1 1 640.0 ps 215 dg p2| M1 1 720.0 ps 444 dg
D3 M1 1 730.0 ps -0.24 d& D3 M1 1 820.0 ps -0.50 d&
1 Ready 4|l 1 ]
Date: 14.MAR.2023 1€ TUN.2023 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: E5 of E10




samonias. FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

802.11be EHT160 Puncture 40RU192

Spectrum

(=)

Ref Level 30.00 dBm Offset 27.30 d8 & RBW 10 MHz
Att 20 dB & SWT 10ms & VBW 10 MHz
SGL

|@ 1Pk Max

MI[1]

[1]

9.51 dBm|
4.00000 ms|
82 dB|

10 d48m

> D2[1 3
PRI SFPRTRY SR LTTN TR b, lm.,d\,w\ bbbk Mot gt i

-19 dem:

-4g dam. ¥

-30 dem-

40 dam.

-50 dBrm

-60 dam

CF 5.99513 GHz 1001 pts

1.0ms/

Marker

Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1

4.0 ms 9.51 dBm
D2 M1 1 830.0 ps 3.82 de
03 M1 1 930.0 ps 0.05 de

i ) (0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : E6 of E10



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

MIMO <Ant. 4>

Spectrum “‘? Spectrum “‘?
Ref Level 30.00 dbm  Offset 27.50 d e RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d e RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
@17k Max
Mi[1] 15.05 dBm)| Mi[1] 15.82 dBm)|
, oo 1 , T - N 85000 ms - Lo \ - sk b 1, D2 " 1379000 ms
oo o i ; T g t”fm-n. A I b oA 2 st e st sk Lo bt R
T 1.4300 2.41000 ms|
10 d
0 dam 0 dam
-10 der -10 dem
-20 del “ -20 dem:
-30 dem -30 dem
-40 dem -40 dem
-50 deém -50 deém
-60 dem -60 dem
CF 5.955 GHz 1001 pts 1.0ms/ ] || GF 5.955 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 3.85 ms 15.05 dém [ 1 3.79 ms 15.82 dBm
p2| M1 1 1.43 ms 4.67 dg p2| M1 1 2.41 ms 278 de
D3 M1 1 1.53 ms 0.12 da D3 M1 1 2.51 ms -0.62 d&
Ready il il Ready i
. Date: 10.MAR.2023
| spectrum # L 2
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 37.50 dbm  Offset 27,50 d2 @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz o att 20 B @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
mi[1] 15.84 dBm| mMi[1] 17.72 dBm|
Bt L T ke, & e s Y L L i P IR “' it |l 20 cerr 4.21000 ms
[ p Inz[1] / ! 3146 AR | lherion panghopi-ty jriaboe) jnaon gt gindosll DR b hinssa] o u—"""’l”‘*i 4]
0d 850{00 ps| | )| 20 dBr-f o 77000 pis|
dam 10 dBry
10 cBm 0 dBm
20 B ' -10 dBif
-30 dém -20dem
40 dBm- -30.dem
50 dam -40 dBm
0 da -50 dBm
-60 dBm
CF 5.94507 GHz 1001 pts 1.0ms/ | |[(CF 5.949124 GHz 1001 pts 1.0ms/
arker arker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
11 1 3.87 ms 15.84 dBm 11 1 4.21 ms 17.72 dém
p2| M1 1 850.0 ps 2,46 d2 p2| M1 1 770.0 ps 5.24 d2
D3 M1 1 940.0 ps -0.71 dg D3 M1 1 870.0 ps -0.45 dg
Date: 11 l Date: 11 023 10:25:11
TEL : 886-3-327-3456 Page Number : E7 of E10

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Spectrum # (| spectrum -
Ref Level 37.50 dbm  Offset 27,50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 16.15 dBm) - Mi[1] 17.10 dBm)
30 dBm 4.93000 ms| | B iling o Aottty sl g kbl oot ‘..“ww"nwrmm~
- o 5
PPN WP T - apially pdnsigrn, bihnmn 2 BZRAL,  Musbovnn ity peeobinay it D2, 5.62 d|
0 B ;M o i’w .{’HZ ’ ["J ) .‘[ 700, 1w0d 1.76000 m)
0 dBrm ™
dBm 10 dg
10 dBm o008 J i
' |
%o dem " W 30 dem
-30.dem 40 dBm-
-40 dBm JE—
-50 dBm 60 dar
-60 dBm
CF 5.947214 GHz 1001 pts 1.0ms/ | ||lcF 5.947822 Ghz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-valua |__Function | Function Result | Type | Ref | Trc | X-value | Y-valua |__Function | Function Result |
11 1 4.93 ms 16.15 dém 11 1 2.51 ms 17.10 dém
p2| M1 1 700.0 ps 6,23 dg p2| M1 1 1.76 ms 5.62 dg
D3 M1 1 790.0 ps 0.08 da D3 M1 1 1.86 ms -0.61 d&
| : 11 23 11:04:4 UN.2023  02:17:34
Spectrum E‘? Spectrum E‘?
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max
Mi[1] 17.94 dBm) ‘ Mi[1] 15.88 dBm)
N A e  CR LB S | P et . " st g L5 Suartilinky it atadporeamast - BADIRIT)
' &L p201] 1.30 d T b D21 I [ 7501 d8
1.04000 m: 25000 ms)
10 d
0 dam 0 dam
-10 dem -10 dem
-20 dem—% - -20 dem: -
-30 dem -30 dem
-40 dem: -40 dam:
-50 deém -50 deém
-60 dem -60 dem
CF 5.955868 GHz 1001 pts 1.0ms/ ] || GF 5.965 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.32 ms 17.94 dBm 11 1 3.67 ms 15.88 dBm
p2| M1 1 1.04 ms 1.30 de p2| M1 1 1.25 ms 5.01de
D3 M1 1 1.14 ms 0.09 da D3 M1 1 1.35 ms 0.26 da
| —
L ] il ] Ready BRRRRRRRD y
4:1 Dat MAR.2023  10:37:1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0208-01F

Spectrum E"? Spectrum E"?
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL
(@ 1Pk Max
Mi[1] 13.59 dBm)| Mi[1] 2.58 dBm)|
I 4.18000 ms| 20 3.12000 ms|
R [r*'wmw Prdeb Pt JJ"‘»LMW Vet Tl [ antrand ’M‘Jn‘wﬁ ol e |l }&ﬁ"lm (% INTRREVRT WHTSPTNS ERYZ STV SRV XTXINi e o) Hadnposearial, V“MM'WW"A il A
if { 960.00 ps Hd y [ 1.32000 ms|
of dam-
-10 dem -10 dem
20 dam—H - E - dem: * 2
-30 dem -30 dem
-40 dam: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 5.985 GHz 1001 pts 1.0ms/ ] || cF 5.95596 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.18 ms 13.59 dBm 11 1 3.12 ms 12.58 dBm
p2| M1 1 960.0 pis 5.27 dg p2| M1 1 1.32 ms 213 de
D3 M1 1 1.06 ms -0.97 d& D3 M1 1 1.42 ms -0.03 d&
| —
| Ready  LRARRRALD il il il ]
2z 2023 19
Spectrum E"? Spectrum E"?
Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 27.50 d2 @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 9.72 dBm| Mi[1] 7.14 dBm)|
4.39000 ms| 3.84000 ms|
1 20 d .
i, o D2[1] 3.78 dB . D2[1] 4.53 dB
0 R i 1 A 1 ki i ot Y e sy g it Uy ool it |t et B P s, Moy b, gt vt gup
3 ] 7 I 7
ad
-10 dgm-
r 7 7 T it -20 d#m 3
-30 dem -30 dem
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 6.025 GHz 1001 pts 1.0ms/ ] ||lcF 6.01782 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 4.39 ms 9.72 dem 11 1 3.84 ms 7.14 dem
p2| M1 1 630.0 ps 278 de p2| M1 1 720.0 ps 4.53 dg
D3 M1 1 730.0 ps -0.10 d& D3 M1 1 820.0 ps -0.20 d&
J': Ready 4|l J—: ]
4.MAR.2023 1€ TUN.2023 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ee FCC RADIO TEST REPORT Report No. : FR2D0208-01F

SPORTON LAB.

|802.11be EHT160 Puncture 40RU192

(=)

Spectrum
Offset 27.50 d&@ & RBW 10 MHz

Ref Level 30.00 dbm
Att 20dB @ SWT 10ms @ VBW 10 MHz
(@ 1Pk Max
Mi[1] 9.37 dBm)|
4.24000 ms|
D2[1 3.13.d
: Fgw o iy ntbodon, il i sle i (g pugronind] gt pusidil’
m
-
-30 dem
-40 dam:
-50 dem
-60 dem
CF 5.99999 GHz 1001 pts 1.0ms/
Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result
11 1 4.24 ms 9.37 dBm
p2| M1 1 830.0 ps 213 de
D3 M1 1 930.0 ps -0.03 d&
] (L[]

— THE END——

1 E10 of E10
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